
REV 20210831

Champion Power Equipment, Inc., Santa Fe Springs, CA USA

PARTS INFORMATION
Curved Shaft Trimmer

SERIAL NUMBER RANGE: ALL

To order replacement parts please visit: 
shop.championpowerequipment.com 

or call 1-877-338-0999.

MODEL #100683



2

TABLE OF CONTENTS
Parts Diagram Overview.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

Parts Diagram Overview List.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Parts Diagram (A).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Parts List (A).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Parts Diagram (B).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

Parts List (B).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

Parts Diagram (C).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

Parts List (C).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

Parts Diagram (D).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

Parts Diagram (E).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

Parts List (E).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

Parts Diagram (F).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15

Parts List (F).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

Parts Diagram (G).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17

Parts List (G).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

Parts Diagram (H).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

Parts List (H).. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

Engine Parts Diagram.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21

Engine Parts list.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22



100683 - Curved Shaft Trimmer

3

PARTS DIAGRAM OVERVIEW



100683 - Curved Shaft Trimmer

4

PARTS DIAGRAM OVERVIEW LIST

# Part Number Description Qty.

1 WG375Q23.1 Figure A 1

2 GT26.8 Figure B 1

3 CG260E-5B Figure C 1

4 CG260.3 Figure D 1

5 WG375Q23.2 Figure E 1

6 3CS260.1 Figure F 1

7 WG375Q23.3 Figure G 1

8 80114938 Figure H 1



100683 - Curved Shaft Trimmer

5

PARTS DIAGRAM (A)

Figure A

6

3

4

1



100683 - Curved Shaft Trimmer

6

# Part Number Description Qty.

1 2320120947 Roper Holder 1

2 2320089493 Spring 1

3 2320120948 Rope Support 1

4 2320111584
Nylon Rope  
Ø2.5 × 2500

1

5 2320002966 Case 1

6 2320002546 Nut  M8 1

PARTS LIST (A)



100683 - Curved Shaft Trimmer

7

PARTS DIAGRAM (B)

12
11

10
9

12

34

5

6

7

813 Figure B



100683 - Curved Shaft Trimmer

8

PARTS LIST (B)

# Part Number Description Qty.

1 2320089414 Washer 1

2 2320109011 Screw Shaft 1

3 2310004247 Bearing 628-2RS/P6 1

4 2310000192 Set 1

5 10303615 Link Body 1

6 2310003806 Bearing 608-2RS/P6 1

7 2310000232 Washer M8 1

8 2320109171 Big Nut 1

9 2310004780 Screw M5 × 20 1

10 2320096422 Safety Guard Bracket 1

11 2320121852 CE Screw M5 × 20 2

12 2310004865 Screw M5 × 14, JJ 1

13 2320121828 Oil Pipe 1



100683 - Curved Shaft Trimmer

9

PARTS DIAGRAM (C)

Figure C

4

3

2

1



100683 - Curved Shaft Trimmer

10

PARTS LIST (C)

# Part Number Description Qty.

1 2310000142 Nut, M5, HZ 2

2 2320007748 Knife 1

3 2310000478 Screw M5 × 16, HZ 2

4 2320096421 Protector   1



100683 - Curved Shaft Trimmer

11

PARTS DIAGRAM (D)

Figure D
2

3

1



100683 - Curved Shaft Trimmer

12

PARTS LIST (D)

# Part Number Description Qty.

1 2320070118 Loacting Ring 1

2 2320121894 Screw  M5 × 18, CE 1

3 2310000142 Nut M5 1



100683 - Curved Shaft Trimmer

13

PARTS DIAGRAM (E)

Figure E

2
1

3



100683 - Curved Shaft Trimmer

14

PARTS LIST (E)

# Part Number Description Qty.

1 2320100643 Front axis assembly 1

2 2320100645 Bracing 1

3 2320100642 Pipe 1



100683 - Curved Shaft Trimmer

15

PARTS DIAGRAM (F)

Figure F

3

1



100683 - Curved Shaft Trimmer

16

PARTS LIST (F)

# Part Number Description Qty.

1 2320077337 Handle 1

2 2320077338 Handle Cover 1

3 2320031146 Screw M5 × 25, CE 2



100683 - Curved Shaft Trimmer

17

PARTS DIAGRAM (G)

Figure G



100683 - Curved Shaft Trimmer

18

PARTS LIST (G)

# Part Number Description Qty.

1 2320038381 Clamp 1

2 2310001588 Screw M5 × 16, CZH 1

3 2320001181 Tine 1

4 2320006287 Spring A 1

5 2320008102 Spring B 1

6 2320006700 Spring C 1

7 2320017667 Safety Lever 1

8 2320017665 Throttle Lever 1

9 2320019414 Cable Assembly 1

10 2310004870 Screw M5 × 20, GB818 2

11 2310000142 Nut, M5 3

12 2320022241 Box, Left 1

13 2320120402 Stop Switch 1

14 2320001856 Tube 12.5 × 170 1

15 2310004871 Screw M5 × 25, GB9074.4 1

16 2320120260 Clamp 1

17 2320002995 Rubber Cover 1

18 2320022242 Box, Right 1

19 2310004869 Screw M5 × 30 1



100683 - Curved Shaft Trimmer

19

PARTS DIAGRAM (H)

Figure H



100683 - Curved Shaft Trimmer

20

PARTS LIST (H)

# Part Number Description Qty.

1 80114938 Engine 1



100683 - Curved Shaft Trimmer

21

ENGINE PARTS DIAGRAM

1
2

3
456

78910111213

1415
16

17
18

19
13

20

48

34 55

54

25262728
293031

35
32333465

66
36

37

39
40

38 41 42 43
44 45

46

4950515253

21
22

23
24

47

61
56

5860

57
59

62

63

64



100683 - Curved Shaft Trimmer

22

ENGINE PARTS LIST

# Part Number Description Qty.

1 2310004829 Screw Assembly, M5 × 16 , Black 4

2 2320072616 Starter 1

3 2320072617 Guide Cover Assembly 1

4 2320088162 Oil seal 2

5 10303990 Crank Case R 1

6 2310000936 Pin, 4 × h8 × 8 2

7 2310003397 Bearing, 6001/P53 2

8 2320067936 Gasket, Crank Case 1

9 2320094553 Bearing 1

10 19002064 Crank Shaft Assembly 1

11 2320006273 Key 1

12 10303989 Crank Case F 1

13 2310000645 Screw, M5 × 16 , Black 7

14 2320007024 Ring Snap 2

15 2320014632 Piston Pin 1

16 2320099508 Piston 1

17 2320067932 Ring Piston 2

18 2320067933 Gasket Cylinder 1

19 10303605 Cylinder 1

20 2320007041 Spark Plug 1

21 2320024997 Spacer,  Igniton Coil 2

22 2320072757 Wire Lead Assembly 1

23 2320121672 Ignition Coil 1

24 2310004864 Screw Assembly, M4 × 20 , Black 2

25 2320121673 Rotor  Magnet 1

26 2310003436 Nut, M8 1

27 2320008938 Wave Washer 2

28 2320078430 Clutch Assembly 1

29 2320006290 Washer 2

# Part Number Description Qty.

30 2320007237 Clutch Bolt 2

31 10200019 Clutch Drum Assembly 1

32 2310001042 Circlips For Shaft-type, A 15 1

33 2320078424 Fan Cover 1

34 2310004866 Screw Assembly, M5 × 18 , Black 4

35 2320048723 Rubber 1

36 10301766 Holder A 1

37 10301767 Holder B 1

38 2310004837 Screw Assembly, M5 × 25 , Black 2

39 2320068749 Gasket Insulator 1

40 2320104306 Insulator 1

41 2320008614 Gasket, Carburetor 1

42 2320120630 Carburetor 1

43 2320087835 Cleaner Base Assembly 1

44 2310003120 Screw Assembly, M5 × 60 , Black 2

45 2320008862 Air Filter Element 1

46 2320101558 Cover, Cleaner 1

47 2320120242 Knob Cover 1

48 2320078125 Gasket, Muffler 1

49 2320120445 Muffler 1

50 2320089034 Cover, Muffler 1

51 2320121573 Screw M5 × 55-10.9 2

52 2310004865 Screw Assembly, M5 × 14 , Black 2

53 2320104916 Clapboard 1

54 2320120241 Top Cover 1

55 2320033686 Spacer, Top Cover 1

56 2320121532 Fuel Pipe, Ø 5 × Ø 2.5 × 100 1

57 2320081831 Plug 1

58 2320121533 Fuel Pipe, Ø 5.5 × Ø 3 × 165 1



100683 - Curved Shaft Trimmer

23

Engine Parts list

# Part Number Description Qty.

59 2320092088 Snap Ring 1

60 2320047780 Filter 1

61 2320120879 Tank Cap Assembly 1

62 2320099801 Fuel Tank 1

63 2320067927 Stand 1

64 2310004780 Screw Assembly, M5 × 20 , Black 3

65 2310002354 Screw Assembly, M5 × 16 , White 1

66 2310002216 Screw Assembly, M5 × 25 , White 2


